
N.
E.

  

 

  
Proceedings of the 
2nd New England 
Graduate Student 
Water Symposium 

September 11-13, 2015

University of 
Massachusetts, 

Amherst



2015 NEGSWS Table of Contents 
 

2 
 

 
 
 
 
Conference Organizers and Sponsors …. 3 
Conference Overview …. 4 
Abstracts …. 5 
 Technical Sessions …. 5 
  Water and Wastewater Treatment I …. 5 
  Water and Wastewater Treatment II (Biofilters) …. 8 
  Water and Wastewater Treatment III (Biological P and N Removal) …. 10 
  Water and Wastewater Treatment IV (Process) ….12 
  Water and Wastewater Treatment V (Ion Exchange) …. 16 
  Water, Society, and Politics …. 18 

Environmental Engineering I …. 22 
Environmental Engineering II …. 24 
[...]
(Structural Thinking Experiential Learning Laboratory and Animation) conceived on the 
principles of SD is used for the development of process based P model by constructing 
stock-flow diagrams and carrying out computer simulations using difference equations to 
integrate stocks and flows. The hydrology sub-model has a state variable of water volume 
which balances direct precipitation, ET (Evapo-transpiration), influent and effluent 
flowing from the VFCW (vertical flow constructed wetland). From the model simulation 
it was found that the major pathways leading to permanent removal of P in a VFCW 
system in descending order are adsorption, plant and microbial uptake. Moreover the 
developed model can have the ability to simulate the effluent P concentration. Model 
equations are presented and can be employed in numerical simulation to study optimum 
design strategies for a specific location with defined environmental conditions. Thus the 
P process based model developed in this study could be used to explain the pilot scale P 
removal processes and also be used to simulate the fate of P in the high strength animal 
farm wastewater treated in the VFCW. 
 

Water and Wastewater Treatment IV (Process) 
Moderator: Camilla Kuo-Dahab 

 
Performance model and experimental apparatus applicable to hydraulic 
flocculators 
William Pennock, Felice Chan, Monroe Weber-Shirk, Leonard Lion 
Cornell University, Ithaca, NY 
 
To meet the objective of minimizing operation and maintenance costs, the baffled 
hydraulic flocculator is an excellent choice as a reactor for drinking water treatment. 
Current guidance on construction of these flocculators is based on successful existing 
reactors and computational fluid dynamics (CFD). In order to improve the design of these 
flocculators, and thus to facilitate their scaling and adoption, it is beneficial to base their 



2015 NEGSWS  Technical Sessions 

13 
 

design on the physical principles that directly control their performance. The aim of this 
work is to compare a fundamentally-based, posited model with experimental data. The 
model is agent-based, or Lagrangian, and predicts flocculator performance as measured 
by effluent turbidity as a function of influent turbidity and hydraulic characteristics of the 
flocculator. This line of investigation has been successfully completed for the laminar 
flow regime, but remains to be completed for the turbulent regime, in which all real 
flocculators operate. This presentation will describe the background of the project as it 
relates to the water treatment systems designed by Cornell University’s AguaClara 
Program that have been implemented in Honduras. A overview will be provided of 
previous research on the project and of the model. Narrative of the design of the plug 
flow, turbulent flocculation apparatus will be given, as well as a discussion of 
preliminary results from the work. 
 
Development and Evaluation of a Magnesium-Based Coagulant for the Treatment 
Performance Enhancement of Gravel Roughing Filtration 
Brianna Wentworth, M.R. Collins 
University of New Hampshire, Durham, NH 
 
A pretreatment filtration stage is advantageous for reducing turbidity loads and 
particularly surges in the influent source water for subsequent treatment processes. 
Gravel roughing filtration has been successfully employed for pretreatment to reduce 
particulate loadings especially in developing countries. However, course media roughing 
filters achieve limited removals of organic precursors and smaller-sized particles. The 
need exists for improving the treatment performance of these pretreatment roughing 
filters. 
 
Chemical coagulants, typically metal-based coagulants, have been employed in 
conventional water treatment and have been used prior to gravel roughing filters. 
However, metal accumulation and toxicity, filter cleaning requirements and disposal of 
filter residual can result in higher operational and maintenance costs as well as potential 
health and environmental risks. The development and use of more biologically friendly 
and innovative, natural-based coagulants could enhance the performance of these low-
maintenance roughing filters. 
 
As part of an overall study to explore the performance enhancement of biologically-based 
gravel roughing filtration systems, including mineral- and algal-based options, this 
presentation focuses on the potential of using magnesium as a more biologically friendly 
coagulant to facilitate enhanced removals, by reducing turbidity, bacterial counts (E. coli) 
and possibly organic precursors. Magnesium speciation was conducted to distinguish 
between dissolved and particulate forms, in order to optimize the water chemistry of the 
coagulation process and in turn differentiate between charge neutralization and other 
effective coagulation mechanisms. This research provides a strong basis for future 
evaluation of pilot-scale, coagulant-enhanced gravel roughing filters. 
 



2015 NEGSWS  Technical Sessions 

14 
 

Particle formation during ferrate(VI) application for wastewater reclamation 
Lei Zheng, Yang Deng 
Montclair State University, Montclair, NJ 
 
Ferrate(VI) has been recognized as a “green” and emerging treatment reagent for 
treatment of municipal secondary effluent for the purpose of water reuse, and has a 
potential to inactivate pathogens and remove emerging contaminants as well as 
phosphorus. However, the knowledge on ferrate(VI)-induced coagulation in a treated 
wastewater matrix is limited. The objective of this study was to investigate particle 
formation and characterize these iron hydroxide particles during ferrate(VI) treatment of 
municipal secondary effluent. Jar tests were first performed to monitor ferrate(VI) decay 
and particle formation, and then the produced particles were characterized in the 
following settling. Results showed that ferrate(VI) (3.0 mg/L Fe(VI)) almost completely 
decayed at pH 7.5 within 60 min, during which ferrate(VI)-induced particles gradually 
grew to ~1,000 nm at 30 rpm. Under identical conditions, the particle sizes were 
increased over 5,000 nm as the mixing speed was increased to 150 rpm. In the following 
settling tests, the initial turbidity in 5 mg/L Fe(VI)-treated secondary effluent were 16.7 
NTU, greater than 4.70 NTU observed in the control group (5 mg/L Fe(III)), though very 
similar suspended particulate iron concentrations were found in the Fe(VI) and Fe(III) 
treated secondary effluents. After 2 hr settling, the turbidity and suspended particulate 
iron in the Fe(VI) and Fe(III) -induced secondary effluent decreased by 22% and 5%, 
and, 81% and 100%, respectively. As the settling time was extended to 72 hours, a 
significant reduction in turbidity or suspended iron particles was not observed in the 
ferrate treated samples. These findings suggest that most of iron after ferrate(VI) 
reduction existed in the forms of small iron hydroxide particles, which suspended in 
water and significantly contributed to cloudiness. And the traditionally believed in-situ 
Fe(VI) induced coagulation did not truly occur. Further investigation is needed to study 
the methods for removal of these unwanted particulates produced from ferrate(VI) 
reduction. 
 
Impacts of Natural Organic Matters (NOMs) on Ferrate Decay and the Subsequent 
Formation of Iron Hydroxide Particles during Potable Water Treatment 
Chanil Jung, Dongyu Lyu, Yang Deng 
Montclair State University, Montclair, NJ 
 
Ferrate(VI) as a green water treatment chemical has recently recaptured interests in the 
application for potable water treatment. However, the chemistry of ferrate(VI), different 
from many mature treatment reagents, remains largely undeveloped. The objective of this 
study was to comprehend the role of natural organic matter (NOM), a major water matric 
component in raw water, on ferrate(VI) decay and the subsequent formation of iron 
hydroxide particles (the ferrate(VI) reduction products) during ferrate(VI) application 
(fixed dose as 3 mg/L Fe) for potable water treatment. Bench scale kinetics tests were 
performed with simulated natural water spiked with Suwannee River NOM. Results 
showed that ferrate(VI) decay followed a mixed first- and second-order reaction pattern 
at either of pH 6.5 and 7.5, in agreement with a previous study that the mixed order 
kinetics of ferrate(VI) decay occurred in a heterogeneous ferrate system. Increased NOM 



2015 NEGSWS  Technical Sessions 

15 
 

concentrations (0.0-10.0 mg/L DOC) clearly enhanced the ferrate(VI) decomposition at 
the both pH due to the reactions between Fe(VI) and NOM. For example, the half-life of 
ferrate(VI) was reduced from 122 to 80 second and from 234 to 126 second with the 
increasing NOM level from 0.0 to 10.0 mg/L DOC at pH 6.5 and 7.5, respectively. 
Different NOM fractions accelerated the ferrate(VI) decay based on the following orders: 
humic acid (HA) > fulvic acid (FA) > hydrophilic fraction (HPI) HA > FA > HPI at pH 
6.5 and FA > HA > HPI at pH 7.5. Fluorescence excitation-emission (EEM) analysis was 
also applied to evaluate distinguished impacts of different NOM fractions and pH on the 
ferrate(VI) decay. Accompanied with ferrate(VI) decay, iron hydroxide nanoparticles 
were produced. Smaller particles (68-141 nm) were observed during slower ferrate decay 
at pH 7.5 with 30 min. As NOM was present, the particle sizes were reduced, thereby 
suggesting that NOM retarded the self-aggregation of these nanoparticles likely due to 
the adsorption of NOM onto the active sites of iron hydroxide particles. 
 
Optimizing Dissolved Air Flotation at a Full-Sscale Plant 
Sandra Vanessa Chau Li, Graham Gagnon 
Dalhousie University, Halifax, NS 
 
Louisburg water treatment plant, located in the north part of Nova Scotia, is using 
Dissolved air flotation (DAF) as a technology to treat Kelly lake water source in order to 
supply the Louisburg and fortress of Louisburg area with drinking water. Kelly Lake 
water is low in turbidity, alkalinity and hardness, but is high in colour and organics. The 
WTP is constituted by a dual DAF with 3 post filters, having a capacity of 650 000 
gallons per day. During the past months the WTP has been struggling with the DAF 
performance on removing turbidity. This flaw is causing an increase in the operations 
costs of the utility due to higher numbers of back washings and shorter time life of the 3 
post filters. This study is focused on optimizing the WTP by finding the best cost-
effective solution to remove the greatest percentage of turbidity using DAF. The study is 
being performed in a bench scale DAF jar tester. First, pretreatment parameters such as 
Polyaluminum Chloride (PACl) dosages (10, 20, 30 mg/L), pH values (5.5 and 6.3), 
different buffers (caustic soda and soda ash) have been evaluated to achieve a well 
coagulation and flocculation process. Second, the recycle rate, a float tank parameter, is 
analyzed to observe if a change from 20% to 10% recycle rate is an option for reducing 
operational costs as well. All in all, the aim of this project is to contribute to the 
efficiency of the WTP, not only by increasing the performance on DAF but also the 
profitability of the utility. 
 
Comparing the effect of two different organic materials on the material properties 
of ceramic pot filters. 
Luke Scannell, James Jensen 
University at Buffalo, State University of New York, Buffalo, NY 

 
Ceramic pot filters are used throughout the world to improve drinking water from 
contaminated sources. Filters are made from local materials, including an organic 
material, such as rice husks or saw dust, and clay. The mixture of these components is 
measured as either a percent volume or a percent weight, with variations in local 



2015 NEGSWS  Technical Sessions 

16 
 

materials controlled for by discarding filters with flow rates outside of a predetermined 
range. Different organic materials do not have the same properties, and this study 
proposes that a more accurate comparison can be done by analyzing ceramic filters' 
material properties based on the amount of mass removed during firing. Mass removed 
includes the percent of the sacrificial organic material that burns off, the percent of 
naturally occurring organics in the clay that burns off, and any bound water. This study 
will look at how the material strength, porosity, filter flow rate, and biological removal 
efficiency depend on the mass removed for both rice husks and sawdust. Material 
strength testing will be conducted using the notched bar impact test and three point 
flexural strength tests following ASTM standards. Microbial removal tests are conducted 
using vacuum filtration and agar plate total coliform counting methods to determine the 
effluent concentration. Filters need to achieve at least three log removal while achieving a 
flow rate equivalent to 2 L/hr in full scale pots. Initial results indicate a strong 
relationship between flow rate and mass removed for seven different percentages in both 
sawdust and rice husks. Material strength and biological removal tests are in progress 
currently. Results from approximately 80 flow tests indicate a strong correlation between 
flow rate and mass removed. This provides an accurate method to predict filter function 
and biological removal efficiency for a variety of organic materials. 

 
Water and Wastewater Treatment V (Ion Exchange) 

Moderator: Ryan Wicks 
 

Sustainable Ion Exchange Brackish Water Desalination as an Alternate to RO 
Hang Dong 
Lehigh University, Bethlehem, PA 
 
Currently, the most common used brackish water desalination technology is Reverse 
Osmosis (RO). Semipermeable membranes are applied to separate salt from water under 
specific pressure. RO has been the dominant technology used in USA by far because of 
its relatively lower energy cost and higher capacity compared with existing other 
technologies such as distillation and electrodialysis reversal. However, there are still 
challenges for RO desalination plants such as disposal of waste brine. One way to reduce 
the concentrate volume is to increase the RO recovery rate. If we can increase the 
recovery rate from 80% to 90%, concentrate volume could reduce half. Nonetheless, 
energy requirement will exponentially increase to get higher recovery rate when beyond 
80%. 
 
This proposal is trying to propose a new desalination technology using ion exchange 
resin as an alternative to RO. The process is to use cation exchange resin to convert 
cation like sodium to hydrogen ion, while use bicarbonate loaded anion exchange resin to 
convert anion like chloride to bicarbonate. So the TDS in brackish water will become 
carbon dioxide and being separate from water. The primary data shows that with up to 
3000 microsiemens feed water, ion exchange column could produce around 50 to 60 bed 
volumes low TDS (<500 ppm) water without much energy requirement or any 
concentrate disposal issue. And regeneration of these resin could be done within 10 BV 
of regenerate and rinse water. That’s more than 80% recovery and it could be increased 



2015 NEGSWS  Technical Sessions 

17 
 

further with lower TDS feed and higher regeneration efficiency. This technology could 
reach higher recovery rate beyond 80% with much lower cost than RO. And cheap 
regenerate to produce high concentration bicarbonate solution like magnesium oxide and 
carbon dioxide are available. In addition, it is tunable on operation size and operation 
capacity. The column operation system could be more size efficient than RO, and could 
adjust operation capacity with various resin amount.  
 
Tunable anion exchange to treat Marcellus flowback wastewater and recover 
barium using impaired acid mine drainage (AMD) 
Jinze Li 
Lehigh University, Bethlehem, PA 
 
In recent years, the availability of abundant natural gas in Marcellus shale in the northeast 
of the USA and the possibility of its extraction through horizontal drilling have shown 
promise for an economic energy source. However, the co-production of flowback 